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M2A5-NFI-E01 EO1. Bh%h#5(CRANKCASE)

NO. | Part No. QTY| PART NAME PART NAME SPECIFICATION
HE | SH%E #E| EHPXLE EHEXLTE P STk
1 93540801401 2 ELLES PIN
2 A50620100000 1 P CRANKCASE LEFT
3 95572232601 1 TCihE OIL SEAL, TC TYPE
4 92140800001 1 SEEAE[(8%1.6T) WASHER (8%1.6T)
5 90190801202 1 AN IERES HEXAGON FLANGE BOLT (M8%12L)
6 90190605501 4 NAM R HEXAGON FLANGE BOLT
7 90190606001 2 7N B2RE(MEX60L) SEEE HEXAGON FLANGE BOLT(M6*60L)
8 90190606500 1 NAM R HEXAGON FLANGE BOLT
9 90190608002 2 AN e HEXAGON FLANGE BLOT
10 90190610001 2 NAM  RE-#EG HEXAGON FLANGE BOLT (M6%100L)
11 90181201501 1 A iEE-EG HEXIGON HEAD BOLT FLANGE
12 92141200006 1 SEEE WASHER
13 95572032603 1 TCHs R EH(SD19.8)-Z 8EHX OIL SEAL TC TYPE(SD20)
14 90190602003 3 NAM  REM6x20mm-EG HEXAGON FLANGE BOLT
15 A10820300000 1 BEHIEEE OIL FILTER COVER
16 95515200000 1 Oz O-RING
17 A10820400000 1 HEHIE S ELEMENT
18 96530600300 1 R R R BALL BEARING, DOUBLE SEALED
18 96530600302 1 € HEE B BB A (HCH) BALL BEARING,DOUBLE SEALED
19 A50620200000 1 #HE BUSH
20 96550152300 1 R E e NEEDLE BEARING
21 96510620301 1 REREHA 6203 C3 BALL BEARING
22 96510622200 1 RFE TR B DEEP GROOVE BALL BEARING
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M2A5-NFI-E01 EO1. B%h#5(CRANKCASE)

NO. | Part No. QTY| PART NAME PART NAME SPECIFICATION
HE | SH%E #E| FEHPXLE EHEXLTE P STk
23 A10610400000 1 FEE - Crankcase Gasket

24 A50610000000S 1 ASHEhERFEFE & (EHR) CRANKCASE, RH

25 1062240000 1 EimEE OIL STRAINER COVER

26 95513100000 1 Oz O RING

27 1062190000 1 R iEEE COMPRESSION SPRING

28 G1062180000 1 BRI OIL STRAINER

29 96530600300 1 5 R R BALL BEARING, DOUBLE SEALED
29 96530600302 1 5 S B Eh A (HCH) BALL BEARING,DOUBLE SEALED
30 90170813900 2 HEEIRE Stud Bolt

31 90170814600 2 LEoAIRE Stud Bolt

32 AF5846100000 1 N EEAEEE IGNITION COIL

33 AF5846200001 1 HAIRBIEEHEE COIL CAP COMP.

34 90190602701 1 AN EES HEXAGON FLANGE BOLT (M6x27L)
36 A12410310000 1 R EN B E AR STARTED MOTOR LINE

38 A10610800000 1 SEME PLUG OIL

39 A56340206000 1 A% T BRIEZE(ED) REAR FENDER BRACKET,LH

40 A52621000000 2 EIERIEENA) AIR CLEANER BRACKET

41 90190601604 4 NAM  RE-HEG HEXANGON FLANGE BOLT

42 90190803201 1 RAM  IEfE(M8*32L) HEXAGON FLANGE BOLT(

43 A10610200000 2 HhEHE GIZERE) BUFFER BUSH

44 93540801401 2 ELLES PIN
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M2A5-NFI-E02 E02. &2 (LH SIDE COVER)

NO. | Part No. QTY| PART NAME PART NAME SPECIFICATION
HE | SH%E #E| EHPXLE EHEXLTE P STk

1 1706280000 1 BK CLAMP

2 C1063110000 1 [&E ZE R FIXING PLATE

3 1063092000 1 BiER SPONGE,BREATHER PIPE

4 BF0630300000 1 BRE BREATHER PIPE

5 BF0631000000 1 BREHE BREATHER PIPE COMP

6 90190602003 3 NAM  IREM6x20mm-EG HEXAGON FLANGE BOLT

7 A17060200000 3 BE HOSE CLAMP

8 92270800400 3 ZI5(8D*15D*2.5F)

9 A10631720000 1 EEEthE=HE SOUNDPROFF COVER

10 A17060010000 9 kiRt E SPECIAL SCREW

11 A10630110000 1 EEE LH., SIDE COVER

12 A10630200000 1 EEEgS GASKET LEFT COVER

13 96530600400 1 £ L IR AR IR R K DEEP GROOVE BALL BEAG. TWO SEAL

14 A52622000000 1 EBEIEE TUBE BRACKET
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M2A5-NFI-E03 E03. S#L8A(CYLINDER HEAD)

NO. | Part No. QTY| PART NAME PART NAME SPECIFICATION
HE | SH%E #E| EHPXLE EHEXLTE P STk
1 A10711000000 1 SEEEEME CYLINDER HEAD COVER ASY.
2 A10711200000 1 SELEEEHE PACKING,CYL HEAD COVER
3 A10711100000 1 SELEEE Head Cover
4 A10715600000 1 HRIHEER Packing, Cyl. PCV Cover
5 A10715700000 1 HRARIRER oil purge plate Plain Washer
6 90050501001 3 +F 5Bl sE % FR IR ET(M5*10L) CR ROUND HD MACHINE SCREW
7 F30715420000 1 JHFE SRR oil purge plate
8 90190502000 4 NAM R HEXAGON FLANGE BOLT
9 90210602000 4 RARERE HEXAGON SCOKET SCREW
10 90190610001 2 NAM  RE-#EG HEXAGON FLANGE BOLT (M6%100L)
11 93541001401 2 ELLEE (10%14) LOCK PIN (10%14)
12 A10715300000 1 AR S CYL., Head Cover
13 A50713000000 2 HE R Valve Inlet
14 A50712000000 2 HERE Valve Exhaust
15 92140600011 1 EEE WASHER
16 90190601207 1 NAM  RREG HEXAGON FLANGE BOLT(M6%1.0P*12L)
17 A10714500000 4 gl P9 e Seal Valve Stem
18 A10714700000 4 BlmEAE] WASHER, Valve
19 A50714100000 4 R = VALVE SPRING
20 A10714400000 4 fE P o EE AR R RETAINER VALVE SPRING
21 A10714300000 8 AT 42 COTTER VALVE
22 90170606300 2 YA STUD BOLT
23 A10230100000 1 B SRS Thermostat
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CYLINDER HEAD. CYLINDER HEAD COWVER




M2A5-NFI-E03 E03. S#L8A(CYLINDER HEAD)

NO. | Part No. QTY| PART NAME PART NAME SPECIFICATION
HE | SH%E #E| FEHPXLE EHEXLTE P STk
24 A10230500000 1 5|8 ERRABZ|OK ) Temperature sensor

25 F32220000001 1 N 2 FE(CRTE) Spark Plug

26 F30730110000 1 ™ i S 2 b CAMSHAET SPROCKET

27 F3071550000 1 fEEass ROTATING DISC

28 92140800012 1 T E0B(8.4D*24D*1.8T)-G PLANE WASHER

29 90190801800 1 AN R M8x18L) HEXAGON FLANGE BOLT

30 90190601207 1 RAr EeiEG HEXAGON FLANGE BOLT(M6%1.0P*12L)

31 A10730610000 1 ™ i B 5] XE A Retainer, Cam Shaft

32 A50710130000 1 SRR HEAD COMP. ,CYLINDER

33 90170804000 2 LEoEIRE STUD BOLT

34 A50710700000 1 SEIEERH Gasket, Cyl. Head

35 92040800000 4 NAM BIEM)ERERA HEXAGON FLANGE NUT

36 92140800000 4 EE0B(8.4D*17D*1.6T) PLAIN WASHER

37 A50230210000 1 1 FRE COVER,THERMOSTAT

38 A10730010001 1 £ i S 48 Rk (T PIEA 7K ) CAM SHAFT ASSY

39 90190602003 2 NAM  REM6x20mm-EG HEXAGON FLANGE BOLT

40 A10720500000 2 EE SHAFT.ROCKER ARM

41 A50720300000 1 HEREFEEEE In. Valve Rocker Arm Comp.

42 A10720400000 1 BREMEEHEE Ex. Valve Rocker Arm Comp.

44 90190801202 1 NAM R HEXAGON FLANGE BOLT

45 A50710040020 1 SELEEFHE COYLY., HEAD COMP NO.13+14+17+18+19+20+21+32
46 92140800001 1 SEEE WASHER
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M2A5-NFI-E04 E04. Fh#AEA(CRANKSHAFT)

NO. | Part No. QTY| PART NAME PART NAME SPECIFICATION
HE | SH%E #E| FEHPXLE EHEXLTE P STk

1 A506F5010000 1 FH A7 8 Rk CRANK SHAFT ASSY.

2 95511000002 1 Oz 0O-RING

3 70611000000 1 REREH AR (4F5%) ROLLER BEARING

4 G1067151000 2 SEEMK CLIP, PISTON PIN

5 50671110000 1 EER PISTON PIN

6 70621000001 1 R E IR SPECIAL BALL BEARING

7 93541001401 2 ELLEE (10%14) LOCK PIN (10%14)

8 5066130000 1 R R EEER TIMING SPROCKET

9 A10724800000 1 BEERESEN Gasket, Chain Adjuster

10 A50640100000 1 SEL Cylinder

11 A10725000000 1 FEEEREESEE CHAIN ADJUSTER COMP.

12 90190602003 2 NAM  IREM6x20mm-EG HEXAGON FLANGE BOLT

13 A10641100000 1 SELER GASKET, CYLINDER

14 A50673100000 1 FEE W) Piston Ring (Top)

15 A50673200000 1 BER (2 Piston Ring Second

16 A50674000000 1 RRES OIL SCRAPER RING COMP.

17 10724700001 1 EREE GUIDE COMP.,CAM CHAIN

18 A50670110000 1 ;E#(057.4) PISTON

19 A10724400000 1 BE{E R HAB Tensioner, Cam Chain

20 F3072460000 1 EmEmBEIE Cam Chain

21 A10661400000 1 B MR EEER Oil Pump Sprocket

22 1072490000 1 R OB EEAE S SCREW ASSY, TIMING CHAIN TENSIONER
23 A52630600001 1 BERIEHIZEE ISC YATLI'L—}

24 90070600600 1 11 = Bl CE R ZR IR 8T CR TRUSS HEAD TAPPING SCREW

25 A50665020000 1 FHh A i 4 Rk CRANK SHAFT ASSY.
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M2A5-NFI-E05 E05. £ #i%#h#5(RIGHT CRANKCASE COVER)

NO. | Part No. QTY| PART NAME PART NAME SPECIFICATION
HE | SH%E #E| FEHPXLE EHEXLTE P STk
1 A106S0007V00 1 AR EE S @ HER) SR CRANKCASE COVER CORP ,RH ,PLAIN
2 93540801400 2 EfLEE LOCK PIN
3 A10680127V00 1 AR = (E) A ER) COVER, R. CRANKCASE
4 92162000000 1 CENIR(FLA) RETAINING RING C TYPE
5 95571020500 1 TC Fimst Oil Sealtc Type
6 92141200014 1 EEAE](12.1D*20D*1T) PLANE WAHER
7 95581224600 1 SCEURF(12424%6) SC OIL SEAL
8 A10210200000 1 JKZR Eh PUMP SHAFT
9 G1061070000 1 HE OIL PLUG
10 A10640300000 1 AKEE PLUG,WATER
11 A50210500000 1 A EES R = MECHANICAL SEAL
12 A10680200000 1 AliEh a2 Gasket Rh. CrankCase Cover
13 A10681110000 1 HREE GAUGE.,OIL LEVEL COMP.
14 95511600002 1 OFYIR(15.8D*2.4) O Ring
15 90190604001 9 RAM g HEXAGON FLANGE BOLT (M6*40L)
16 A17060300000 2 HIFREHR(013.5) HOSE CLIP
17 90190501201 1 AN B HEXAGON FLANGE BOLT (M5%12L)
18 92140500018 1 EEAE(5.3D*9D*t1)E8 WASHER. FLAT
19 90190603001 3 RAM  IEEMEx30L)-FEG HEXAGON FLANGE BOLT (M6*30L)
20 A17060300002 2 HIFRE R (020) HOSE CLIP
21 F70680410000 1 IERRES Cap Tappet Adjusting Hole
22 A50210800000 1 HEKEQ)-KEEZZFRFLEE PIPE(2)
23 A15010100000 2 KEHKEOCKREZSLD WATER PUMP OUTLET HOSE
24 A10210600000 1 IKIEEERE PACKING,WATER PUMP COVER
25 A10210300000 1 KEERE bR IMPELLER
26 A10210406D00 1 KEEZFEESR) COVERWATER PUMP
27 95511800003 1 OfIE O-RING
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M2A5-NFI-E06 E06. 57 & #(INJECTION)

NO. | Part No. QTY| PART NAME PART NAME SPECIFICATION
HE | SH%E #E| FEHPXLE EHEXLTE P STk
1 A52630210002 1 AR (EARE) THROTTLE BODY

2 J32630300000 1 Bh/ ERBIZE PRESSURE/TEMPERTURE SENSOR

3 F72630400000 1 il P9 462 i KGRI 25 THROTTLE POSITION SENSOR

4 C05630T35A 1 a0 GASKET

5 W11350TF7B 1 1R 4k SCREW

6 W11300TF7A 1 1Rk SCREW

7 A12613200000 1 B IREBH Insulator Carb. Gasket

8 A12613010000 1 bhzsE RS INSULATOR COMP., CARB

9 A12612000000 1 EimaiEE INJECTOR ASSY.

10 A12610100001 1 ERIEE INTAKE MAINFOLD

11 A12612200000 1 EIENISE INJECTOR CAP

12 6002ER1003 1 OFYIE(7.52Dx3.51) O-Ring(7.52Dx3.51)

14 A12610610000 1 BER CLAMP

15 ES706020000 2 BRI WIRE CLIP

16 90190601207 1 RAr EeiEG HEXAGON FLANGE BOLT(M6%1.0P*12L)

17 92040600000 2 A IRIE(M6%1.0P) HEXAGON FLANGE NUT (M6%1.0P)

18 95513300000 1 OZYIE(33D*2D) O-RING(33D*2D)
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M2A5-NFI-EQ7 EO7. CVT{#En(DRIVEN PULLEY)

NO. | Part No. QTY| PART NAME PART NAME SPECIFICATION
HEH | SH®E s | SHPXLEE EHEXHATE IR

1 A11237010001 1 HEEH R mE S BELT PULLEY COMP., DRIVEN FACE 125mm

2 P11234100001 1 YRR NUT,SPECIAL

3 A11236000001 1 ERENiRIEE PLATE ASSY., DRIVE 125mm

4 A11210600000 1 EREhm DRIVE FACE

5 92041200002 1 RAM  tRiE HEXAGON FLANGE NUT

6 92141200005 1 SEEE WASHER

7 C11210500001 1 EENEE B iR EY BOSS DRIVE FACE

8 A11220000000 X BEH 1 VEI G & V BELT A112202NFO1 ~NZE B

8 A112202NF01 1 VI & 4705 ALk

9 C112A2000004 1 BESFHE020ERE WEIGHT ROLLER COMP. C11212000004 X 6{@ vk 155
10 P01235210001 1 HERENEEE SPRING,DRIVEN FACE

11 5066051000 1 FlREE SPACE BUSH

12 J312A3200000 1 BR(ERE) SLIDE PIECE J31213200000 x 3fA+Evk 189
13 C11213100001 1 SE R PAMP PLATE

14 A11211000000 1 EEEEHEmAAS EEEEHEmAAS

15 95511800002 2 ofIR O-RING

16 A11411100000 1 HREBE BEARING BUSH

17 92021200002 1 INAIRIEM12) NUT

18 C11235100001 1 BEERNEREHE OUTER BODY COMP.CLUTCH

19 96550222901 1 RETEAAK [T B 1%22%29%18mm] NEEDLE BEARING

20 A51210010000 1 SEENEE B R Ak DRIVE FACE ASSY., MOVABLE

21 96520690200 1 EIEE SRR DEEP GROOVE BALL BEAR ONE SEAL

22 A11230010001 1 HER SN E AR FACE ASSY DRIVEN

23 92141400000 1 SEEAE] (14%2T) WASHER (14%2T)

24 95513700000 2 Oz O-RING 95513700002 & 358
25 95593441401 2 GERE OIL SEAL , G TYPE

26 A11234300001 3 479F A0y 125mmfA

27 F31233300000 1 A2YVIhI—

28 C1123530000 1 Yryby—Ih

29 11232400001 3 ANty

30 C1123250000 3 7yYa

31 92162800002 1 Ja=s)uy

32 92141400000 1 7 LAYy r—

33 A11232100000 1 NYZ VIIA AR T —

34 A11231100000 1 NUZ Y ITAAR T —




E8 HEH
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M2A5-NFI-E08 E08. 18 J& /5 =(GENERATOR)

NO. | Part No. QTY| PART NAME PART NAME SPECIFICATION
HE | SH%E #eE| EHPXLE EHEXLTE P STk
1 A12210210000 1 EFHE STATOR COMP

2 92110500000 2 B HERBE SPRING LOCK WASHER

3 90190501201 2 AN B HEXAGON FLANGE BOLT (M5%12L)

4 90190603001 3 NAM  REM6ex30L)-EG HEXAGON FLANGE BOLT (M6%30L)

5 90210802004 3 NARERE(EEmME) HEX SOCKET HD BOLT.

6 A12210120000 1 FRER FLYWHEEL COMP

7 A12431000000 1 BMRERE#HAL) ONEWAY CLUTCH

8 C72431120001 1 s im Auter race

9 A12440010000 1 IS EREs GEAR COMP.STARTING CLUTCH

10 92041200002 1 NAM BRI HEXAGON FLANGE NUT

11 A12210030000 1 RS R E AR A.C.G COMP.

12 92141200005 1 SEEE WASHER
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M2A5-NFI-E09 E09. E{Eh R #E(STARTING MOTOR)

NO. | Part No. QTY| PART NAME PART NAME SPECIFICATION
HE | SH%E #E| FEHPXLE EHEXLTE P STk
1 A10810000000 1 B H R AR Oil Pump Ass'y
2 A10812200000 1 B 2R ER BN BE{E CHAIN,OIL PUMP
3 A52410000000 1 EHEEHEE=EHR) MOTOR ASSY STARTER
4 95512400002 1 Oz O RING
5 90190602201 2 RAM 1% G) HEXAGON FLANGE BOLT
6 E1681030000 1 R gATG BB IRE PAN BOLT WITH WASHER
7 A10812300000 1 B M 2 bRtk PLATE
8 90100602900 2 T+ F IR EE ER IR ET(M6%29L) SCREW
9 70810300000 1 B H %R R B iR dh SPROCKET, OIL PUMP DRIVEN
10 92141000015 1 SEEE (10%1.5) WASHER
11 92180800000 1 EZ' 3% (8%0.8T) RETAINING RING E TYPE
12 92171000000 2 CENIR(10) C CLIP
13 A12420400000 1 2 BN i B B Shaft, Startet Reduction Gear
14 A12420100000 1 FC B R R Reduction gear
15 93560301400 1 ELLES PIN
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M2A5-NFI-E10 E10. 8558 Z(GEARBOX)

NO. | Part No. QTY| PART NAME PART NAME SPECIFICATION
HE | SH%E #E| FEHPXLE EHEXLTE P STk

1 A11413000000 1 =IEERES Final Gear Assy.

2 A11410117V00 1 EEEEICGERED)) TRANSMISSION COVER

3 92141500009 1 SEEAEE((15.4D*39.8D*1.2T) Plane Washer

4 A11410200000 1 [EEEET R Trans Cover Gasket

5 A11411000000 1 EREhEm GEAR PRIMARY DRIVE

6 93541001401 2 TELLHEE (10%14) LOCK PIN(10%14)

7 95573245700 1 TCEBH TC OIL SEAL

8 96510630100 1 SRR DEEP GROOVE BALL BEARING

9 96510600200 1 R RN ER DEEP GROOVE BALL BEARING

10 96530620500 1 R R R BALL BEARING, DOUBLE SEALED

11 92165200000 1 CERMIR (FLA) Retaining Ring-C Type

12 90190804501 2 NAM R HEXAGON FLANGE BOLT (M8x45L)

13 90190803502 5 ANAM  EEM8x35mm-FEG Hexangon Flange Bolt

14 P1062150000 1 B hiEE OIL BOLT

15 A11412000000 1 EEERAE S MAIN AXLE ASSY.

16 95511300001 1 O R O RING

17 A11412300000 1 BB B E DISC SPRING WASHER
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M2A5-NFI-E11 E11. ZZ5& B 5 25(AIRCLEANER ASSEMBLY )

NO. | Part No. QTY| PART NAME PART NAME SPECIFICATION
HE | SH%E s | SHPXLE EHEXLTE P STk

1 A52620000001 1 TEREERESUME) AIR CLEANER COMP

2 90190604501 2 NAM  REM6ex45)-FEG HEXAGON FLANGE BOLT (M6%45L)

3 92140600018 2 ERE WASHER

4 90150502501 8 B Bk C-R TRUSS HD.TAPPING SCREW

7 A12620300000 1 K ELEMENT

8 A10711400001 1 BREB) TUBE CYL., (B)

9 92221100001 4 R EX CLIP

10 F72630700000 1 BRI A RS Canister purge valve

11 A50711400000 1 BRE(A) TUBE CYL., (A)

13 A50711900000 1 BREHE TUBE CYL., COMP.

14 A12620400000 2 RS BE ELEMENT PACKING

15 A12623810000 1 HREXIB(44x7.5 Fhi) CLIP (44x7.5 LOCATING)

16 A526B0100001 1 TRESHEARESGLEE) AIR CLEANER ASSY including item 14+15+16+18
17 A526B0200000 1 TREFHR=HEE AIR CLEANER ASSY including item 14+17

18 92370600003 1 URIEEF IR BRACKET NUT

20 F72630800000 1 BREHIRBE ISC RUBBER HOLDER
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M2A5-NFI-E12 E12. ;& 28(MUFFLER)

NO. | Part No. QTY| PART NAME PART NAME SPECIFICATION
HE | SH%E s | SHPXLEE SHEXATE P STk
1 18294KBE9000 6 EEET PROTR. PACKING A

2 490387068G5 2 =& COLLAR

3 18320F3E0000 6 EI2IEES RUBBER,PKG PROTR

4 92050800006 2 NAZEREEIESE DOMED CAP NUT

5 418292SA19000 6 AEE T (E:2mm) PACKING,PROTECTOR(t:2mm)

6 90110SA59000 2 1+ [E A Mt B IR 12 (M6%27) SCREW(M6%27)

7 A12810110001 1 fREMVR-HOT(&$555) HEAT PROTECTOR

8 A52810000001 1 JEE ARk (BRER) MUFFLER ASSY

9 A12810200000 1 HRESH (GHEME) PACKING,MUFFLER

10 92140800000 3 EEAE](8.4D*17D*1.6T) PLAIN WASHER

11 92110800000 3 BB E B (8D*14D*2.2T) SPRING WASHER(8D*14D*2.2T)

12 90190804501 3 NAM R HEXAGON FLANGE BOLT (M8x45L)

13 A12812100000 1 02BN 25 Oxygen Sensor

14 A12810500001 1 RIERfREMR(EERH) HEAT PROTECTOR

15 4CW1E476600 4 EEETE HEAT PROTECTOR Washer

16 SA1E47660000 2 AUV Iy e—

17 18291LKG29000 2 BE COLLAR M6

18 A52812006E01 1 AR A 2= - SR S8R HEAT PROTECTOR COVER n—kY
19 18291SA59000 2 BE COLLAR M6

20 18293K3A0000 2 TE#E PROTR. PACKING

21 90110KBE9000 4 1= [EEE [ BB IR 2 (M6%22) SCREW(M6%22)
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M2A5-NFI-E13 E13. £ #§(REAR WHEEL)

NO. | Part No. QTY| PART NAME PART NAME SPECIFICATION
HE | SH%E s | SHPXLE SHEXATE P STk
1 90200602001 4 HEAEIRE BOLT WITH WASHER
2 M2403720000 1 S B ZR(B) CLAMP,BRAKE HOSE(B)
3 A56340006500 1 #BIBRGER) REAR FENDER
4 M2701050000 1 BEBEWS E) PLASTIC PLUG
5 92011600000 1 URIZNE U TYPE SPRING NUT
6 92141600005 1 S 20EE](16.2x23x2.5) PLANE WASHER (16.2x23x2.5)
7 92163500000 1 CRIHIE RETAINING RING C TYPE
8 96530600300 1 R BALL BEARING, DOUBLE SEALED
8 96530600302 1 LR R BB AR (HCH) BALL BEARING,DOUBLE SEALED
9 A14068317700 1 BEBEERRE) REAR FORK
10 AF4068400000 1 BE BUSH
11 90190804501 2 NAM R HEXAGON FLANGE BOLT (M8x45L)
12 95602535700 1 KCELh $t KC OIL SEAL
13 A50620200000 1 #HE BUSH
14 BF4036100002 1 B ME AR CLAMP, BRAKE HOSE
15 90190601207 3 NAM  RREG HEXAGON FLANGE BOLT(M6%1.0P*12L)
16 M24068010001 1 X B R #2(0220) DISC,REAR BRAKE
17 1403510000 5 BT 24 B AR BR AR (M8%1.25P*24L) SCREW, FR BRAKE DISK(M8%1.25P*24L)
18 AF4066031N00 1 1% S B FE (S AT REAR BRAKE CALIPER
19 M24061016D02 1 #EmEGN3 EEmE) WHEEL COMP,REAR 13"
20 90190802601 2 A iERE(NylokBAFR) Hexagon Flange Bolt
21 M240G320000 1 #%8RAR 130/60-13 FBA WHEEL,RR
22 AF4067000000 1 S5 B8 78 [E] FE AR BRAKE CALIPER BRAKET
23 90190802601 2 A 1212 (NylokBhER Hexagon Flange Bolt
24 AF40F 1000000 1 SEFHSONERRSFX2 PAD ASS'Y
25 AF40F1200000 1 SRE i PAD PIN
26 AF40F 1300000 1 e PIN
27 AF40F 1100000 1 BE SPRING
28 A56340706500 1 TEIRGER) Rear Fender (lower)
29 90180602002 4 NAM  BEMex20L)-EG HEXAGON FLANGE BOLT (M6x20L)
30 A56340306000 1 & TRIEZEED) REAR FENDER BRACKET,RH
31 90190803200 1 A 1B (M8x32L) HEXAGON FLANGE BOLT
32 M240F0500006 2 J¥7’ L%t ALY SEE AR
33 M240F0400006 2 J¥7 L= AU AN - *tEE A
34 M240F0300006 2 Y7’ L% AbEALY -1 SREE AN




LR At | 0 HE T . ERR
o COVERUPPERZLOWERIANDLE  HAR
sl PLATE.




M2A5-NFI-FO1 FO1. AM{EFaI.E= A MEFE(COVER FR.RR HANDLE BAR)

NO. | Part No. QTY| PART NAME PART NAME SPECIFICATION
HE | SH%E #eE| FEHHPXLE EHEXLTE pSTAi
1 M26130011300 1 HFEFLF = GEERAD HANDLE COVER UPER 7
1 M26130017100 1 AREEFEE(EHR) HANDLE COVER UPER =]

2 M26140046500 1 HEIEFTE HANDLE COVER LOWER

3 M26120016001 1 HREFERR(EBZEHED HANDLE BAR ASSY

4 M2613020000 1 W[5 R AGAINST SUN PLATE

5 90110401200 11 AR EE B BURET(M4*12L) CR PAN HD TAPPING SC

6 90191005002 1 7N B2RE(M10%1.25P*50L) HEXAGON FLANGE BOLT (M10%1.25P*50L)
7 C1612011000 1 Bz SCREW WASHER

8 92061000005 1 7 AR IEIE(M10%1.25P)-$EG HEXAGON FLANGE NUT

9 90040601400 2 TR TR AR IR ET(M6*14L) CR PAN HD MACHINE SCREW(M6%*14L

10 92140600018 2 EHE WASHER
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M2A5-NFI-F02 F02. #5$k(SPEEDOMETER)

NO. | Part No. QTY| PART NAME PART NAME SPECIFICATION
HE | SH%E #E| FEHPXLE EHEXLTE P STk

1 M2561002000K 1 B SR8 B (M2A5) SPEEDMETER ASSY

2 90110401600 4 +FiE AR 5E 5 MURAR(16L) CR PAN HD TAPPING SC

3 M2561010000K 1 EFRERRAG electronic speed sensor

4 M256A010000K 1 TSRS SPEEDOMETER COVER

5 M256A020000K 1 L= SPEEDOMETER TOP COVER




. DERR . R ( NI
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M2A5-NFI-F03 F03. 3E#% BfifH % tR85(CABLE SWITCH MIRROR)

NO. | Part No. QTY| PART NAME PART NAME SPECIFICATION
HE | SH%E #E| FEHPXLE EHEXLTE P STk
1 AF61F0100002 1 BEEE)EH BACK MIRROR COMP
2 M25460010000 1 B FEARARE Rk HANDLEBAR SWITCH ASSY, LH
3 AF6120300001 1 P o h=1G =) SHOCKPROOF ASSY.(R)
4 AF6120200001 1 PhEimFHEE(ZE) SHOCKPROOF ASSY.(L)
6 C254F0300005 1 =B UPPER COVER ASSY
7 M254F020000 1 T= COVER UNDER
10 BA40C0100000 1 FHA SHAFT
11 M25480300000 1 S IERHRA STOP LIGHT SWITCH
12 P154F390000 1 IE AR ST SCREW,PAN HEAD
13 P154F400000 1 1R EERET SCREW,PAN HEAD
14 M24030057Z05 1 X EEZERERBRS) FRT BREAKE MASTER CYLINDER
16 P140C130000 2 [ SCREW
17 M240C 1300005 1 HEE RESERVOIR CAP
18 M240C 1500005 2 RIE DIAPHRAGM
19 P140C240000 2 KEFE BRACKET ,MASTER CYLINDER
20 P140C250000 2 1ZrHE R INNER BOLT
21 P140C220000 2 125 BOLT
22 P140C230000 2 h 4R0E FLANGE NUT
23 BA40C0100000 1 FHA SHAFT
24 M25480300000 1 S IERHRA STOP LIGHT SWITCH




. DERR . R ( NI

CABLE SWITCHBACK WIRROR




M2A5-NFI-F03 F03. 3E#% BfifH % tR85(CABLE SWITCH MIRROR)

NO. | Part No. QTY| PART NAME PART NAME SPECIFICATION
HE | SH%E s | SHPXLEE SHEXATE P STk

25 M2548000000B 1 4B F BAEARE BEM2A5 RH HAFT SWITCH ASSY

27 AF5410000000 1 RN GRIP ASSY, LH

28 M2542000000A 1 HIEEE B (M2A5) GRIP ASSY ,RH

29 P154H020000 1 TEFRBER CASE,SWITCH UNDER 1

30 P154F400000 1 IE AR ST SCREW,PAN HEAD

31 P154F390000 1 1R EERET SCREW,PAN HEAD

32 M2403700000A 1 1% 85 B8 ;i 5 {8 p(M2-A5) REAR BRAKE FLUID HOSE COMP

33 P14038110000 4 S HEEHEE JOINT BOLT,BRAKE HOSE

34 92141000020 8 EE(10.2D%15D*1 6N ERERE PLAIN WASHER

35 M2544600000A 1 JI0;H B R 4 R (M2A5) CABLE ASSY,THROT

36 90050501202 1 +FiEEE AR IR ET -G CR ROUND HD MACHINE SCREW (M5%

37 AF61F0200002 1 BEBEHR)EH BACK MIRROR COMP

38 AF6160000002 1 BEEERGER) BACK MIRROR COMP

39 M24063057Z05 1 BEEEZEERERES) REAR BRAKE MASTER CYLINDER

40 M24036000002 1 BISK B E R Ak FR,BRAKE FLUID HOSE COMP

41 M240C 1400005 1 R IEHR PLATE DIAPHRAGM

42 90211205500 2 B NARKERE HEXAGON FLANGE BOLT

43 M240F3940000 1 FOUM A=YV 8 = AbUEyb 12.7mm RH
44 M240G9940000 1 JPYAE=YUu8 —E RV %y b 11mm LH
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M2A5-NFI-F04 F04. BT X Bl Nk EHR BT ER(FRONT FORK FR. FENDER)

NO. | Part No. QTY| PART NAME PART NAME SPECIFICATION
HE | SH%E #E| FEHPXLE EHEXLTE P STk
1 M24430016D02 1 B XA (ER) GEER) FRONT FORK ASSY.
2 C144C160000 2 A (BFFHES) OIL SEAL
3 C144C030000 4 1252 HEXAGON FLANGE BOLT
4 C144C040000 2 BBEESH BOOT
5 C144C050000 2 N Rz iE BOLT ASSY.
6 M244C0600002 2 KigE BIG SPRING
8 C144C080000 2 NiEfR INNER.TUBE COMP
10 C144C100000 2 tRE COPPER BUSH
11 C144C110000 2 NARE HEXAGON BOLT
13 C144C130000 1 a0 GASKET
14 C144C140000 1 hEE DUSTPROOF COVER
15 C144GC150000 1 T EAA N EE INNER BEARING CAGE
17 M244G200000 1 T =24 pk UNDER BRACKET. COMP
18 M244C2106D02 1 ENEERGEE) OUTER TUBE ASSY. LH
19 M244G2206D02 1 BN ERER(ERESE) OUTER TUBE ASSY. RH
20 96630380600 1 g mEREA(1/47) BALL BEARING CAGE(1/4")
21 96630340400 1 EXFREA(G/327) BALL BEARING CAGE(5/32")
22 E1444050000 1 L EEIREIMRNE UPPER RING-SHAPE NUT
23 E 14440410000 1 B4 [ B 5 B RS STEERING SHAFT LOCK NUT
24 M26320016300 1 Bl Rk (BRR) FRONT FENDER FAAYE
24 M2632001710 1 mtR(ERR) FRONT FENDER =]
25 92140600018 4 E#E WASHER
26 90040601600 5 T+ F AR EE R IR ET(ME* 16L) CR PAN HD MACHINE SCREW(M6%16L
29 C1443020000 1 - Eh R EE UPPER BEARING CAGE
30 1443011000 1 B 7 JEE R LOWER BEARING CAGE




S, BURRME, ehelAm
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M2A5-NFI-F05 FO05. #xk& AiléR[E i = S E F(TIRE FR. WHEEL FR. CALIPER)

NO. | Part No. QTY| PART NAME PART NAME SPECIFICATION
HE | SH%E s | SHPXLE SHEXATE P STk
1 14025010000 1 FOEGES] AXLE , FR WHEEL
2 P1401010000 1 ffRIR SPACER
3 95572235700 1 TCE Rt OIL SEAL, TC TYPE
4 96520620102 2 £+ ISR K (6201 2RS) TWO-SHIELD BALL BEARING
5 P8402400000 1 [l SPACER
6 M24035000004 1 RISR B AECRIEER) disc front brake
7 1403510000 5 B 2K AR BB AR (M8%1.25P*24L) SCREW, FR BRAKE DISK(M8+1.25P*24L)
9 M24011026D00 1 BIEGE(13") EmE WHEEL COMP FREE 13”
10 M240B3210000 1 BiIE&ES 120/60-13 SRR WHEEL FR
11 J34023300000 1 AR VALVE
12 P15660050000 1 FEER e i AE Ak METER GEAR ASSY
20 92061200001 1 FHERMRIE LOCK NUT
21 M240C3021N00 1 B2 B8 F8 48 Rl (S AT CALIPER ASSY,DISC
22 M240C0110000 1 8B A RK BRAKES-THIN COMP
23 M240C020000 1 nE YOKE SPRING
24 M240C040000 1 FEEER SPRING PIN
25 M240C0500000 1 SE IR BRAKES-THIN PIN
26 M240C030000 1 N RETAINING RING
27 90191004003 2 A BER(M10%P1.25%L40) HEXAGON FLANGE BOLT
28 M240C 1200000 1 RE™Y
29 M240C 1000000 2 70U N —E AR E1%30.23
30 M240C 1100000 2 70U 5 N —E AR E1%33.96
31 M240C0600000 2 FEeUn—EARVEA LY=L & 1%30.23
32 M240C0700000 2 FEeUn—EARVEA LY=L E1%33.96
33 M240C0800000 2 FEeUnN—ERFVE AN & 1%30.23
34 M240C0900000 2 FEeUnN—EAFVE AN & 1%33.96
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M2A5-NFI-F06 F06. f& &R Al

¥al

345 75 [MI1E(WINDSHIELD INNER COVER)

2o

NO. | Part No. Q PART NAME PART NAME SPECIFICATION
HE | SH%E #E| EHPXLE EHEXLTE P STk
1 M26210006300 1 ZEMR ((BE) WIND SHIELD SAAYE
1 M2621000710 1 ERR(EEE) WIND SHIELD =
2 90040601601 2 T+ FRE AR EE R IR ET(M6* 16L) CR PAN HD MACHINE SCREW(M6%16L
3 M26210100001 1 SRS E-({hhix i R IE) WINSHIELD COVER/FR.
4 92370500003 2 U B g Z 0215 (M5) U TYPE SPRING NUT
5 90150501602 2 +FEEzE B IR ET(M5*14L)-8EG C-R RECESS PAN HD. TAPPING
6 M262C0436500 1 Bl Z=(M2-A5) INNER COVER,FRT
7 90130501401 20 +FiEEzE B BURET(M5*14L)-8EG C-R RECESS PAN HD. TAPPING
8 M26230116500 1 R A COVER,\VIN
9 M26230216500 1 Bl =M= PANEL,FRT.INNER COVER
10 M2701010000 2 THRIRENET PUSH RIVET
11 M26610010004 1 FEE#H & (ECE,SAE-H4) HEAD LIGHT ASSY.
12 $920613037 2 RrEE LEDA' LT
13 M266A0200003 1 k=) CASE
14 98151260551 1 1Ba(12V 60/55W) HEADLAMP BULB
15 $920613037 2 LB LEDA LT
16 M266A0000003 1 EEAE R electric wire comp
17 90130501401 6 +F1E[E 55 5 WIRET(M5*14L)-$EG C-R RECESS PAN HD. TAPPING
18 92140600018 1 ERE WASHER
19 M2701170000A 1 HNIREEKE) CABLE CLAMP
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M2A5-NFI-F07 FO7. FAIEA R

Wikt Z 4 FTHEZ(STEP FLOOR, LH.RH. STEP FLOOR LOWER COVER)

NO. | Part No. QTY| PART NAME PART NAME SPECIFICATION

HE | SH%E s | SHPXLE EHEXLTE P STk
1 M26240036500 1 B R (B B) STEP FLOOR,LH

2 M262D0036500 1 EER(E)GEE) STEP FLOOR,RH

3 M26240121300 1 BEEE(E)GRIRE) KEEL COVER,LH 7
3 M26240127100 1 EEEE(ER) KEEL COVER,LH =
4 M262D0121300 1 BEEEEHR)GRIRL) KEEL COVER,RH 75
4 M262D0127100 1 REEER)(ER) KEEL COVERRH =i
5 M26240236500 1 Rt E ()R PANEL COVER,PEDAL LEVER(LH)

6 M262D0236500 1 BEMERESR PANEL COVER,PEDAL LEVER(RH)

7 M2624500000 1 BiRE(E) MAT,STEP FLOOR(LH)

8 M262D500000 1 PR EM(R) MAT,STEP FLOOR(RH)

9 M2624060650A 1 R EEEM2A5)EE LEFT HANGER COVER

10 M2624070650A 1 A REMEM2AL)EBE RIGHT HANGER COVER

11 M2706020000K 1 RS 5 STEP FLOOR NET,LH

12 M270F020000K 1 (A iE ) STEP FLOOR NET,RH

13 90040601601 12 +FRE AR EE R IR ET(ME* 16L) CR PAN HD MACHINE SCREW(M6%16L

14 90150501000 2 +FfEmaE g KIEET-EG C-R RECESS PAN HD. TAPPING

15 90110401200 6 +F 808 5 R ET(M4*12L) CR PAN HD TAPPING SC

16 92140600018 8 EEHE WASHER

17 90210602006 4 RAERERE HEXAGON SCOKET HEAD CAP SCREW

18 90050601002 4 +F 5Bl sE FR IR ET(M6*10L) CR ROUND HD MACHINE SCREW(M6%10L)

19 92370500003 8 U B g ZE A2 15 (M5) U TYPE SPRING NUT
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M2A5-NFI-F08 FO08. Bl F =

WEEIR FEE= A1 L BR(FRT LOWER COVER.STEPFLOOR LOWER COVER.FRONT FENDER)

NO. | Part No. QTY| PART NAME PART NAME SPECIFICATION
HE | SH%E #E| FEHPXLE EHEXLTE P STk

1 M26263026300 1 TEEE)ERE) LOWER COVER(LEFT)

1 M26263027100 1 TEZEE)(ER) LOWER COVER(LEFT)

2 M26265046300 1 THEEZH)ERE) LOWER COVER(RIGHT)

2 M26265047100 1 TEZR)(ER) LOWER COVER(RIGHT)

3 M26213006300 1 RIS REEEGE) BR) TURN SIGNAL FRONT ASSY,INNER COVER

3 M2621300710 1 BIAREEEG) (ER) TURN SIGNAL FRONT ASSY,INNER COVER

4 M262A3006300 1 RIS RENEE) BR) TURN SIGNAL FRONT ASSY,INNER COVER(RH)

4 M262A300710 1 ﬁﬁﬁrﬂ&%ﬁ’rﬁ%(ﬁ)(%%a) TURN SIGNAL FRONT ASSY,INNER COVER(RH)

5 M2633001650 1 ml_ $EER LOWER COVERFRONT

6 92370500003 6 U*”?ﬁaﬂ?ﬁﬂ’a(MS) U TYPE SPRING NUT

7 90130501401 19 FF ﬁ.jgrﬁz 2 ET(M5*14L)-#EG C-R RECESS PAN HD. TAPPING

8 90110401200 6 = F B 58 B T H2 4 T(M4*12L) ﬁEG C-R RECESS PAN HD. TAPPING 94{Uh—ASSYZEEDH D9 VIE R
9 M266C 1220003 1 Z—Lﬁuj:'r‘]dtﬁ‘%ﬁ S5 iE1E BiEsk LH turn signal comp AE=9947
10 M266C020000A 1 B A RERR LAMP COVER ,LH AE-49547
11 M266C040000 1 AEARE B IAVh-LYA W yEy

12 M266C010000 1 BIA REAE TURN SIGNAL FRONT BODY

13 98221210990 2 &E2V/10W Ef) BULB

14 M266C060000 1 T WIRE.

15 M266D 1220003 1 AHIAREHEGMEERET) RH turn signal comp AE-H447
16 M266D020000A 1 B A MERR LAMP COVER ,RH AE-49547
17 M266C040000 1 AEARE R IAVh-LYA W yEiy

18 M266D0110000 1 ARIAREREE TURN SIGNAL FRONT ,BODY"

19 M266D060000 1 EiR WIRE.

20 M266C050000 4 [ SCREW

21 M26260316500 1 BRE COOLING COVER

22 90130501401 2 +FHEEIEE B IR ET(MS*14L)-5EG C-R RECESS PAN HD. TAPPING

23 M2701090000 1 K& WATERPROOF PLATE

24 BF7062900000 5 EE F3R) FIXED PLATE

25 M27010810000 1 [ E?’é HEAT INSULATION ALUMINUM FOIL

26 90150501000 4 +F1E[E5E 5 IR ET C-R RECESS PAN HD. TAPPING
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M2A5-NFI-F09 F09. RTffIZ BE 5= £ 17FZE(BODY COVERMIDDLE COVER)

NO. | Part No. QTY| PART NAME PART NAME SPECIFICATION
HE | SH%E s | SHPXLE EHEXLTE P STk
1 M26250136500 1 HFafhE FUEL TANK COVERFR.
2 M26253006300 1 EEHEERER) BODY COVER,LH
2 M2625300710 1 EBEFE(ER) BODY COVER,LH
3 M26255006300 1 REFERR) BODY COVER,RH
3 M2625500710 1 BEEE(ER) BODY COVER,RH
4 M2625020650A 1 HFHETHEEM2A5EE BODY COVER,LOWER
5 M26760016900 1 BITTERELE RR LUGGAGE BRACKET
5 M26760017100 1 BETEREBR) RR LUGGAGE BRACKET
6 90210803504 3 NARERE HEXAGON SOCKET HEAD BOLT
7 92140800010 3 SEEAE[(8%1.6T) WASHER
8 90130501401 2 +F1EE 8 5 BIRET(M5*14L)-§EG C-R RECESS PAN HD. TAPPING
9 M25213110000 1 HEEHER TANK COVER LEVER CABLE
10 M25213210000 1 M EREFEEN) TANK INNER COVER
11 M25213030000 1 HFEEEEN TANK COVER
12 90190601502 3 /\ﬁ:rﬁ 12 (Mex15L)(SEE2 ) HEXAGON FLANGE BOLT(M6%*15L)
13 90130501401 2 FREEE B BURET(M5*14L)-FEG C-R RECESS PAN HD. TAPPING
14 90040601601 2 +FRE AR EE R IZ ET(M6* 16L) CR PAN HD MACHINE SCREW(M6%16L
15 92140600018 2 EEHE WASHER
16 90050501200 1 +FHEEEE IR ET(M5*12L) CR ROUND HD MACHINE SCREW (M5%
17 90190601502 2 NAM  BEMe*15L)EEEHK) HEXAGON FLANGE BOLT(M6%*15L)
18 92370500003 2 U B g Z A2 15 (M5) U TYPE SPRING NUT
19 M2701030000A 1 [h oK & WATERPROOF HOOD
20 M252A5400000 1 A9 714 AN —
21 M252A360000 4 899714 NN —RH 21—







M2A5-NFI-F10 F10. 2% &% T E & E¥FEZ(SEAT.FR LUGGAGE. BACK LUGGAGE)

NO. | Part No. QTY| PART NAME PART NAME SPECIFICATION
HE | SH%E #E| EHPXLE EHEXLTE P STk

1 M267A000000A 1 [ EA 8 F(M2AL) -1/ ik g SEAT COMP.

2 M2681000000A 1 EYFEM2-A5) HELMET CASE ASSY.FR.

3 AF6810310000 1 EHE BATTERY BOX

4 AF6810406500 1 EHREEEGEER) BATTERY BOX PEDESTAL

5 25830030000 1 EHRGEE) 1A BATTERY

6 M2681010000A 1 EHEZE(M2-A5) BATTERY COVER

7 AF5830410000 1 ERERES SWITCH

8 BF6713010000 1 B HER S SEATLOCK COMP.

9 BF6711210000 1 EEEAE NI IR AR SEAT LOCK LEVER CABLE

10 ES581710000 1 FPERIERE DIAGNOSE ADAPTOR

11 AF5590000000 1 EIRY G POWER TRANSFER SWITCH

12 M2706050000A 1 BRI ESEBET BRACKET

13 1042030000 1 BEBE RUBBER PLUG

14 F37065400000 1 ITEa#E/R TOOL KIT ASSY

15 90130501401 4 +F1EE 8 5 BIRET(M5*14L)-§EG C-R RECESS PAN HD. TAPPING
16 90190601502 2 NAM  BEMe*15L)EEEHK) HEXAGON FLANGE BOLT(M6%15L)
17 92040600000 4 Al IEIE(M6%1.0P) HEXAGON FLANGE NUT (M6%1.0P)
18 92370500003 4 UE! B S 1218 (M5) U TYPE SPRING NUT

19 M2681020000A 1 EYFEEE CUSHION-LUGGAGE

20 M2706010000 1 S ENTESERE TE AR FIXED PLATE, DIAGNOSE JOIN

21 M2583020000A 1 TR IE F2(M2A5) BATTERY (+) LINE

22 AF7010900000 1 eSSk CUSHION-BATTERY
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M2A5-NFI-F11 F11. h# B8 1R(LICENSE PLATE)

NO. | Part No. QTY| PART NAME PART NAME SPECIFICATION
EHE | SHRE s | SHPXLEE SHEXATE A
1 M26360026500 1 FREE AR LICENCE PLATE
2 56690010000 1 %R H DOT REFLECTOR DOT
3 92140500014 1 EEAE(5.5D*12D*1T)-SPCCHEC PLAIN WASHER
4 92040600000 2 A IRIE(M6%1.0P) HEXAGON FLANGE NUT (M6%1.0P)
5 BF6690000002 2 Al &3¢t F (BRI )E-mark,DOT, & SIDE REFLECTOR
6 M26660000002 1 Bl 88 ERAMETR REAR LAMP ASSY. AE-4847
7 M266F010000A 1 BEEFRESR) case AE=94847
8 M266F080000 1 JEEESR seat
9 98311221051 1 1B 58 (21W/5W, Emark) BRAKING BULB SAE, EURO
10 98221210990 2 1&m02V/10W ) BULB
11 M266F070000 2 B BUREk tapping screw
15 90110401200 1 R EE B BURET(M4x12L) CR PAN HD TAPPING SC
16 92040600000 2 Al IEIE(M6%1.0P) HEXAGON FLANGE NUT (M6%1.0P)
17 90040601403 2 +TFERERRIRI(RAETHE C-R PAN HD. MACHINE SCREW
18 92140600005 2 EEAE](6.4D*13D*1T) WASHER (6.4D*13D*1T)
18 92140600018 2 EEHE WASHER
19 M2701010000 2 THRIRENET PUSH RIVET
20 92020500000 1 7N A IR I8(M5%0.8P) HEXAGON NUT (M5%0.8P)
21 P2635001650 1 TEIEERGESR) LOWER FENDER







M2A5-NFI-F12 F12. EEZ8(FRAME )

NO. | Part No. QTY| PART NAME PART NAME SPECIFICATION
HEH | EHRE e | ShPX4AE EHEXATE g
1 M242S000000A 1 BB (ERYE) FRAME ASSY
2 M2421420000 1 IR 2 R () SUPPORTING HOLDER ,STEPFLOOR(LH)
3 M242A420000 1 B IR 2 5 R (5) SUPPORTING HOLDER ,STEPFLOOR(RH)
4 M2421410000 1 [ERE R EER LICENCE PLATE , LINK PLATE
5 M2451020600A 1 hI#E(E.D.) PULL LINKAGE
6 M24510126000 1 =AEEED) TRIANGLE SWING ARM
7 M2451050000 1 EERREB SPACER TUBE B
8 M2451040000 1 EiREA SPACER TUBE A
9 90191412500 1 FNAM R M14%1.5P*125L) EXAGON FLANGE BOLT
10 X04811310001 4 BREIEEGEG KD BUSH,RR AXLE BRACKET
11 X0481140000 4 fHEZE DUSTPROOF
12| M24630200001 1 RERNEREES(E) BACKSEAT PEDAL LEVER COMP (L)
13 M24640200001 1 ZRERNEEEEER) BACKSEAT PEDAL LEVER COMP (R)
14 M2706031600A 1 SHFEZHEEE (E.D)M2A5) SUPPORT SOCKET, OIL TANK
15 90191420500 1 N 4242 (M14%1.5P*205L) EXAGON FLANGE BOLT
16 92061400002 2  URHERIRNE-SEG LOCK NUT,FLANGE U TYPE
17 90190601502 6 NAM  WREWMex15L)(FE %) HEXAGON FLANGE BOLT(M6%*15L)
18 92061000005 2 FNE B ERARIE(M10%1.25P)-$EG HEXAGON FLANGE NUT
19 90191004002 2 ANAM IR (M10%P1.25%L40) HEXAGON FLANGE BOLT
20 M24217800000 1 EURRIRESE pump protective stand
21 90130501401 1 +FHE B8 B BURET(M5*14L)-5EG C-R RECESS PAN HD. TAPPING
22 M2481000000A 1 % R B 2R AE R (M2A5) REAR SUSPENSION
23 M2701010000 2 HREENET PUSH RIVET
24 M2701040000A 1 BAKEEE B WATERPROOF HOOD B
27 M2706060000A 1 EYFEEE R FIXED PLATE,LUGGAGE
28 AF4212706000 1 E.C.U.EE#R (ED) E.C.U. FIXED PLATE
29 90210501600 4 NARERE HEX SOCKET HD BOLT.
30 M2706010600A 1 sHFEE E AR (E.D)(M2A5) FIXED PLATE,FUEL TANK
31 AF7010300000 1 EEE2ERE) CUSHION-SIDE STAND HMER T 7 4mm 3 FREEEL T R abY
31 AF7011200000 1 D Xk e QAL ED) CUSHION-SIDE STAND XEFRETImm REZHEZELT Ry







M2A5-NFI-F13 F13.

(FUEL TANK)

NO. Part No. QTY| PART NAME PART NAME SPECIFICATION
1 M2521500000C 1 (_ YM2A5 FUEL TANK

2 M2521801000A 1 R (M2A5 ) FUEL PUMP COMP

3 M2521700000A 1 fuel guage comp.

4 M2701010650A 1 (M2A5) FUEL TANK,COVER

5 M2526010000A 1 (1)( ) OIL PIPE

6 M2524050000A 1 (FCV ) RUBBER HOSE

7 ES706010000 4 CLIP

8 M2701010000 5 PUSH RIVET

9 90190601502 4 (M6*15L)( ) HEXAGON FLANGE BOLT(M6*15L)
10 90200501203 5 HEXAGON FLANGE BOLT

11 B85212100005 1 FUEL FILTER COMP.

12 M2526021000A 1 (2)( OIL PIPE
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M2A5-NFI-F14 F14. F1 4t/ {fAIfP4E(CENTER STAND,SIDE STAND )

NO. | Part No. QTY| PART NAME PART NAME SPECIFICATION
HE | SH%E s | SHPXLEE SHEXATE P STk

1 AF4610006001 1 it S (E.D) CENTER STAND ASSY

2 M2486000000A 1 5% R EARB A EHRESM2A5) ENGINE HANGER COMP.

3 M2462000600A 1 Al R R (B EED.) SIDE STAND ASSY(BLACK E.D.)

4 M2486070000 2 BEHE BUSH

5 1486050000 1 hEBR RUBBER DAMPING

6 C14860500001 1 hEZR RUBBER

7 2462120000 1 BB SPRING,SIDE STAND

8 1701050000 1 BEEgR RUBBER DAMPING, CENTER STAND
9 E1461121000 1 S SPRING

10 M24610110000 2 #HE SLIDE BUSH

11 92141400007 2 EEE(D14.2xD21X1T) PLAIN WASHER

12 90191002803 2 NAEM  BBHEM10%1.25px28L(GHt HEXAGON FLANGE BOLT

13 90191005500 2 NArM  iEfE(M10%55L) HEXAGON FLANGE BOLT (M10%55L)
14 92060800002 1 NAr  IRIE-BhE-EG HEXAGON FLANGE NUT

15 90020803201 1 FNAEIRRE () HEXIGON HEAD BOLT

16 AF4510106000 1 HEANGEN(ED) ENGINE LOWER HANGER

17 90190803002 2 RAM  EE HEXAGON FLANGE BOLT(

18 90191002803 2 AN BBFEM10%1.25px28L(GHt HEXAGON FLANGE BOLT

19 90191221000 1 A BERE(M12%1.25P*%210L) HEXAGON FLANGE BOLT

21 92061200001 1 5 22205 LOCK NUT
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M2A5-NFI-F15 F15. £ E2#R(WIRE HARNESS )

NO. | Part No. QTY| PART NAME PART NAME SPECIFICATION
HE | SH%E s | SHPXLEE EHEXLTE P STk
1 M2581602000K 1 FECERIE R (M2-A5/A1) WIRE HARNESS ,MAIN
2 M2589000000A 1 ECU(FE F & 5112 Il T 44)M2A5 ECU
3 25830020000 1 EHRGEE) 1A BATTERY
4 ES581200000 1 EEES relay
5 AF5840010000 1 ERREAES RECTIFIER COMP.REGULATE
6 90190601502 3 NAM  BEMe*15L)EEEHR) HEXAGON FLANGE BOLT(M6%*15L)
7 15810030000 1 EIHEE RS STARTER RELAY ASSY
8 AF5846000001 1 2h kSRR AR COIL COMP.IGNITION ASSY
9 90190602701 2 AN ERES HEXAGON FLANGE BOLT (M6x27L)
10 M2552000000F 1 EIRIELE R (M2A5) INGITION SWITCH COMP
11 90040602003 2 T FRERR A RIS (B B) CR PAN HD MACHINE SCREW
12 M2583600000 1 G HORN
13 P2586011000 1 7 Rl A Al (B -—fiR) FLASHER RELAY ASSY
14 XC5891000000 1 EFREREIIES TOPPLE SWITCH
15 90070402000 2 1= /= EIEEHE 3SR ET CR TRUSS HEAD TAPPING SCREW
16 92140400003 2 EEARE](4.2D*16D*1.6T) WASHER(4.2D*16D*1.6T)
17 M255B01 1%%%4 1 izt KEY *xx[CZHTD V-3 —FUnN - AYET
18 M25520310004 1 Ph#Em = SRR+ 22 B gt ANTI-THIEF COVER ASSY & KEY Veys— BT TV 2Rk (- [ EEANF R A)
19 M25816100001 1 BEEEEHEREGEEMERER) HEAD LIGHT CONNECTINGN WIRE
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M2A5-NFI-F16 F16.

(LABELS)

NO. | Part No. QTY| PART NAME PART NAME SPECIFICATION
1 AF6030500001 1 "NOTICE" ADHSIVE AND OIL TYPE LABEL

2 C1601570000 2 PGO -( STEPFLOOR COVER STICKER LOWER

3 M26032600000 1 ) NO LOADING STICKER

4 M2601C200000 1 PGO PGO STICKER

5 M2603060000B 1 ( ) fuse label

6 B86030600000 1 95 LABEL

7 M2601C300000 2 GMAX GMAX STICKER(LH)

8 P66015010000 1 MADE IN TAIWAN MADE IN TAIWAN STICKER

11 M26018600004 1 - RH,HEAD LIGHT STICKER,UPPER /
12 M26018800004 1 - RH,HEAD LIGHT STICKER,LOWER /
13 M26018500004 1 - LHHEAD LIGHT STICKER,UPPER /
14 M26018700004 1 - LHHEAD LIGHT STICKER LOWER /
15 M2601C800004 1 - UP BODY COVER STICKER.RH /
16 M2601C700004 1 - UP BODY COVER STICKER.LH /
17 M2601A800004 1 - SIGNAL LAMP ORNAMENT STICKER,LH /
18 M2601A900004 1 - SIGNAL LAMP ORNAMENT STICKER RH /
19 M26018600002 1 (2E_)- RH,HEAD LIGHT STICKER,UPPER

20 M26018800002 1 (2E_)- RH,HEAD LIGHT STICKER,LOWER

21 M26018500002 1 (2E_)- LHHEAD LIGHT STICKER,UPPER

22 M26018700002 1 (2E_)- LHHEAD LIGHT STICKER,LOWER

23 M2601C800002 1 - UP BODY COVER STICKER.RH

24 M2601C700002 1 - UP BODY COVER STICKER.LH

25 M2601A800000 1 SIGNAL LAMP ORNAMENT STICKER,LH

26 M2601A900000 1 SIGNAL LAMP ORNAMENT STICKERRH
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M2A5-NFI-F17 F17. BRI R BEHCIE K| R #(EEC.SYSTEM)

NO. | Part No. QTY| PART NAME PART NAME SPECIFICATION
EHE | SHRE s | SHPXLE SHEXATE A
1 M2524440000A 1 ErEREES two-way vent valve
2 J35240400000 1 SR ER RS FCV
3 M2524050000A 1 BEBEFCVERE RUBBER HOSE
7 AF5240800000 1 BBEE RUBBER BRACKET
9 AF52D0100000 2 B EHk( £8.7mm) CLIP
10 M2524030000A 1 BB EC)hix i E A m Nk RUBBER PIPE(C)
11 AF52D0200000 2 B ER( &7.6mm) CLIP
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M2A5-NFI-F18 F18.

(RADIATOR ASSY)

NO. | Part No. QTY| PART NAME PART NAME SPECIFICATION
1 M2501001000A 1 (M2A5) RADIATOR ASSY

2 M2635100000 1 WATER TANK FOR FAN

3 M250A010000A 1 RESERVE TANK

4 AF50A0210000 1 RESERVE TANK COVER

5 AF5011100000 1 WATER LEVEL GAUGE

6 AF5011300000 1 OVERFLOW WATER PIPE

7 B85010800005 1 CAP COMP. RADIATOR

8 M25010500000 1 (3) -> WATER PIPE(3)COOLER->PRESSURE VALVE
9 M2501020000A 1 (2)( - )J(M2A5) WATER PIPE(2)

10 M25010320000 1 1) -> R WATER PIPE (1) COOLER->PUMP
11 B77060200000 1 CLIP

12 A17060300002 1 (020) HOSE CLIP

13 92221000001 2 CLIP

14 92212200000 2 (022) PIPE CLIP(022)

15 90190601502 3 (M6*15L)( HEXAGON FLANGE BOLT(M6*15L)
16 90190601502 3 (M6*15L)( HEXAGON FLANGE BOLT(M6*15L)
17 92220800001 2 BOARD CLAMP

18 92040600000 1 (M6*1.0P) HEXAGON FLANGE NUT (M6*1.0P)
19 M2501040000A 1 ( - )J(M2A5) TUBE CYL

20 M2706020000A 1 HAXGON FLANGE BOLT

21 M250A040000 1 0] O RING

22 B85010800000 1 WATER PIPE

23 B77060200000 1 CLIP






